
5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

 

 

Ref 5.8E.1 

Cwm Taf Water Supply Strategy 

Review Sept 2017 to April 2018 

 

September 2018 

  



5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

2 
 

 

 

SEWCUS NORTH WTW REVIEW 

Merthyr WTW Business Case 

Solution Assessments – Methodology and Progress 

 
DCWW REF :  
B&V DOCUMENT : 122459-BVL-ZO-SS-RP-Z- 00001 

Dŵr Cymru Welsh Water 

September 2017 to April 2018 

 

 

 



5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

3 
 

 

SEWCUS North WTW Review  

A review of the SEWCUS North WTW proposal was undertaken between September 2017 and April 
[...]
Scope of the model includes all items for the inlet works – pipework, valves, flowmeters, surge 

vessel, flow balancing chamber. 

The reason for entering “2” in NR field relates to the need to cater for three inlet pipes, one from 

each raw water source. In effect we will have three separate inlet connections, each with individual 

control & isolating valves and flowmeters connecting to what is envisaged to be three reception 

tanks in a common structure, flowing into a common balance/mixing tank. There will be separate 

water quality instruments for each inlet pipeline and the blended water.  

The pipeline sizes for each inlet will be will be circa 700mm, 1050mm and 1200mm. There is also 

the need to consider a fourth inlet pipe, from Nantybwch.  

Whilst there could be an argument for allowing for three separate structures corresponding to the 

individual flow from each source, there will be some efficiency of scale. 

There is no “flash mixing” system identified in the Inlet Works Model. Whilst these tend to be 

included in the chemical dosing model the requirements for mixing in this instance will require 

significant bespoke mixing arrangements.  

The need for individual pipelines, mixing arrangements, separate valves, instruments and 

sectionalised tank has influenced the move to increase the NR to “2”. 

1.004 – Chemical Dosing – Lime (Adjustment agreed by Cost Team April 2018) 

Cost model upper range limit is 35 Ml/d. 

The margin for error on this model could be significant.  

Example - There are media articles report a “lime water” plant at Severn Trent’s Frankley WTW, 

built by MWH in 2014/15, for £14million. Frankly throughput circa 300 to 400 Ml/d. 

The UCD model for 225Ml/d produces a budget of less than £1 million. The full scope of work at 

Frankley WTW is not known but media articles suggest it was the main element. Refurbishment of 

an existing building was part-included rather than a new building. Lime silos are outside. 

Not included is Merthyr scope is a dealkalisation plant (included within the Frankley scope), we do 

not have a UCD model for such but it is likely to be required. 

By increasing NR to “2” we achieve a budget of approx. £3m for lime and de-alkalisation. This could 

well be light when compared to other references. 

1.006 – Flocculation Tanks (Adjustment agreed by Cost Team April 2018) 

Cost model upper range limit is 100Ml/d. 



5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

23 
 

The suggestion for the DAF design for Merthyr is for multiple streams. This would allow part of the 

works to be shut-down for maintenance, or to adjust number of lanes to match the required 

inflow.  Up to 20 lanes have been suggested but this is more likely to be 12 or 16. Felindre uses 8. 

In a normal DAF plant, the floc tank would be upstream of and part of the DAF lane. If this were the 

case then additional dividing walls would be required. Multiple streams will require extra inlet 

/outlet valves, flocculation paddles, cabling, weirs and dosing points. 

More likely in this case we will see 6 or 8 floc lanes which will probably feed 12 or 16 DAF cells. 

There could however be equal numbers of both. 

Without knowing the eventual number of DAF lanes, the model has been adjusted to allow for a 

reasonable number of floc lanes, to match the anticipated number of DAF lanes. 

The NR figure has been increased to “2” to cater for the additional tank and for the increased 

number of flocculation paddles, flocculator paddle drives, support structure, access walkways, 

MCC and cabling. 

1.007 – DAF Plant (Adjustment agreed by Cost Team April 2018) 

Cost model upper range limit is 100Ml/d. 

As per the information above, the DAF plant is likely to have multiple lanes to allow flexibility in 

operation, more lanes than would normally be expected. 

The uplift to a “1.2” is to cater for the additional dividing walls, inlet penstocks, sludge 

scrapers/drives, fabricated weirs, saturator pipework, saturated water nozzles, headers & 

manifolds, flow control, instrumentation/sampling in each DAF lane, walkways and cabling. 

1.008 – RGF and Secondary Manganese Filters (Adjustment agreed by Cost Team April 2018) 

Cost model upper range limit is 100Ml/d. 

Similar to the DAF plant which will likely have more lanes than normal, the two filter plants would 

be designed to match the DAF lanes arrangement, not necessarily in equal numbers but there 

could be more. This is a third-level assumption following on from Floc and DAF. The 1.2 factor is a 

general uplift to accommodate any upstream design criteria. A factor of 2.4 is used in line 1.08, 1.2 

for the RGF and 1.2 for the Mn removal.  

1.009 – Pressure Filters All types (Used for GAC Treatment Stage) (Adjustment Not agreed by Cost 

Team) 

Cost model upper range limit is 100Ml/d. 

This model has been utilised for the GAC plant. The reason for this is that the GAC plant model 

produces costs which out-turn less than that of an RGF. The likelihood is that a GAC plant will 

actually cost more than a RGF, this is because of the depth of the cells, GAC material cost and 

service water requirements. If not  

Example - Frankley WTW (Severn Trent) has a 3000m2 GAC plant for 220Ml/d which was reported 

in the press in 2007 as £31.5 million. The use of the Pressure Filter UCD model results in an out-

turn cost of approx. £22m. Using the GAC model would have produce an out-turn of £8million. 

Cost team recommended use of a x “3” factor against the “GAC Contactors model, this has been 

applied to the STC sheet. 



5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

24 
 

1.010 – GAC Contactor (Cost Team requested reinstatement of this cost model) 

This model was reinstated and a factor of x “3” was applied as recommended by Cost Team   

1.012 – Chlorine Dosing (Adjustment agreed by Cost Team April 2018) 

Cost model upper range limit is 75Ml/d. 

This model identifies “Chlorine Chemical Dosing”. The scope suggests liquid form - sodium 

hypochlorite. This is suitable to an extent for this size works but the likelihood is that this works will 

have on-site hypochlorite electrocatalytic (OSEC) in preference to importation and bulk storage. 

Felindre has bulk chlorine gas storage of a quantity that defines Felindre as a Control of Major 

Accident Hazards (COMAH) Regulations 2015 site. 

DCWW are unlikely to want to have that imposition in the future so a form of OSEC may be provide 

an alternative. It is not been investigated whether the OSEC plant will have any specific regulations 

but it is likely. Allowance must be made for this.  

There will be many unknowns when this section of the plant enters design phase.  

Example - Purton WTW – 165Ml/d (A BV Project) completed in 2011 had a contract value of £3m.  

With the “2” for NR the budget here would be approx. £1.8million. 

There will be a need to dose at intermediate and final locations within the process. Not known if 

the model would allow for two sets of dosing equipment and pipelines. 

This model might need more input to ensure the budget generated is adequate 

1.015 - Storage (Adjustment agreed by Cost Team April 2018) 

Cost model upper range limit is 75Ml. 

Scope requires 160Ml. 

Example - Talybont 11 Ml - £4.2m, extrapolated using 6/10ths rule gives £37.5m 

Example - BV benchmark from Scottish Framework indicates £20m cost to build (BV in house 

pricing model) against UCD of £12.1m. 

Example - The benchmarking costs from WRc and SW were £15m and £38m. 

A “2” has been used to cater for the above. This produces a net cost to build of £24m, equivalent 

to a TCTC of £42m. 

1.016 / 1.017 – Washwater Recovery (Adjustment agreed by Cost Team April 2018) 

There are two elements in the UCD selection for washwater recovery, storage and thickener. Both 

models exclude interconnecting pumping plant, interconnecting pipework, chemical dosing. 

These two elements were used to formulate the cost for the entire wastewater recovery plant. 

Example - The BV in-house model for a similar size works produced a cost to build cost of £876k. 

The thickener tanks and picket fence mechanisms were over £500k. 

The “3” used in the STC sheet produces a cost to build cost of £546k. It is possible that this is light 

in comparison. 

The wastewater plant is an area which can be underestimated.  



5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

25 
 

At present there no allowance for GAC rinse tanks, Supernatant Return Holding Tanks, supernatant 

return pumps or sludge holding tanks. These have been added as extra items in lines 1.33 to 1.36. 

There is no polyelectrolyte dosing system associated with the wastewater which is another 

shortfall area. 

Clean backwash tanks are assumed to be constructed as an integral part of the 160ML storage. 

However this may not be the case and separate tanks may be required. 

1.020  to 1.024 inc – Buildings. (Adjustment Not Agreed by Cost Team) 

Example - The building costs were consistently much lower than benchmarking costs from WRc, 

SW and MM. 

Example - BV in-house costs for a traditional water treatment works building were twice the cost of 

the UCD model. BV in-house costs are based on x2 rates. 

As a result of the unknowns in the fabric and aesthetics of the buildings the “1.5” increases the 

cost allowance to be more in line with benchmarking. 

Cost Team recommended use of a x “2” or x “1.5” factor, based on the external benchmark 

evidence.  

1.026 & 1.027 - Surge Vessel and Valves (Both adjustments agreed by Cost Team April 2018) 

“3” used because there will likely be 3 separate systems. Unlikely that the resulting £39k will 

provide sufficient budget for 3 surge suppression systems. 

“12” has been used against valves to inflate the cost to that which would provide for compressors, 

controls, instrumentation and interconnecting pipework. 

 

 

  



5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

26 
 

Annex B – New Merthyr WTW 3 Stream Schematic 

Inlet Works 
(Can be fed by 

multiple raw water 
sources)

Chemical Dosing

Coagulation/
Flocculation

1st Stage RGF

GAC

Clear Water Storage

High Lift and Low 
Lift Pumping

Site; 
Roads
Fencing and security to meet 
SEMD requirements (CNI)
Power
Power generation
Flood defences
Drainage
Buildings

Distribution Network

Sludge System 
(multiple tanks and 

thickeners)

Independent 
Stream 1

Dissolved Air 
Filtration

Mn Manganese 
Filters

Inlet Works
(Can be fed by 

multiple raw water 
sources) 

Chemical Dosing

Coagulation/
Flocculation

1st Stage RGF

GAC

Disinfection(including 
contact tank with a least 

two chambers and a bypass 
with emergency 

chlorination)

Clear Water Storage

High Lift and Low 
Lift Pumping

Distribution Network

Independent 
Stream 2

Dissolved Air 
Filtration

Mn Manganese 
Filters

Inlet Works
(Can be fed by 

multiple raw water 
sources) 

Chemical Dosing

Coagulation/
Flocculation

1st Stage RGF

GAC

Clear Water Storage

High Lift and Low 
Lift Pumping

Distribution Network

Independent 
Stream 3

Dissolved Air 
Filtration

Mn Manganese 
Filters

Each stream to have 
independent;
SCADA works level,
PLC and other controls 
Site level Control room with at 
least 1 back up control room

New Multiple Independent 
Stream WTW This example 
is 3 independent streams of 

75Ml/d 

Recirculation of 
Supernatant water

Run to 
Waste Tank/

Pipeline

New WTW 
Example 

Multiple Steam  
Schematic

R
u

n to
 W

aste Pip
elines

Clear Water Storage

Two or more pipeline 
manifolds from CWT to the high lift pumps



5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

27 
 

Annex C – New Merthyr Works Raw Water and Treated Water Pipelines



5.8E.1 - Cwm Taf Water Supply Strategy Review Sept 2017 to April 2018  

 

28 
 

Annex D – Overview of the Cost Summary Spreadsheet 

Refer to “Merthyr WTW Cost Summary Spreadsheet Methodology” for details of the spreadsheet methodology. 

Merthyr Costs Summary Spreadsheet

Summary Table Spend Profiles

New WTW UCD 
Capex

Capital costs New 3 
WTW inc GAC

NPC New 3 WTW 
inc GAC

Opex – New WTW
NPC Existing GAC 3 

Site

Opex Existing WTW 
inc GAC

NPC Existing GAC 5 
Site

NPC New 5 WTW 
inc GAC

40 yrs plans existing 
+ GAC

Capex spend history

Capital Costs WTW 
5 + GAC

Existing WTW 
historic spend 

(external 
spreadsheet)

Capital Costs Pont 
GAC

Pont 20 year costs
Cantref 20 year 

costs

Pont GAC – April 
2018 (import from 

external 
spreadsheet)

Llwynon 20 year 
costs

Capital Costs Lly & 
Cantref GAC

Llwynon GAC April 
2018 (import from 

external 
spreadsheet)

Import from Merthyr 
WTW Capex and Efficiency 

Analysis (import from 
external spreadsheet) 

Cantref 20 year 
costs (import from 

external 
spreadsheet)

Llwynon 20 year 
costs (import from 

external 
spreadsheet)Pont 20 year costs 

(import from 
external 

spreadsheet)

3 x import from external spreadsheet;
1) Merthyr 3 works with Mn removal 
stage and de-alk
2 )Network mains- 3 works March 18
3) Network mains- 5 works March 18

 

 


